

certificate of testing

client NeverStrip Floor Coatings  
9600 Ogden Ave  
LaGrange, IL 60525  
product identification Rubber Seal on Mondo Rubber

---

test method performed **standard test method for static coefficient of friction of polish-coated flooring surfaces as measured by the james machine astm d2047-17**  
date of test 3.31.2022

test results

**results**  
1.09

notes

sampling as received  
test environment 69°F, 50% relative humidity  
sensor material standard neolite  
test condition dry

**certification statement** By signing below, the lab certifies that the results were obtained after testing specimens submitted by the client in accordance to the procedures and equipment specified by the standard stated above. These results were obtained from an outside source.

approved by: 